

# MAGILL LABORATORIES, INC.

P.O. Box 267 • One Railroad Street  
Slatersville, Rhode Island 02876

Tel (401) 766-7972 Fax (401) 766-7974  
www.magilllaboratories.com

## LABORATORY REPORT QLL 18030

DATE: 17 JANUARY 2005

TEST REPORT #0056

THE COOLEY GROUP  
5 SLATER ROAD  
CRANSTON, RI 02920

ATTENTION: BILL KUHN

P.O. #29204

SUBJECT: ONE (1) SAMPLE OF COATED FABRIC TESTED FOR FLAME RESISTANCE  
IN ACCORDANCE WITH NFPA 705.

IDENTIFIED AS: WEATHERTYTE

TESTING COMPLETED: 17 JANUARY 2005

<u>TEST, UNIT OF MEASURE</u>	<u>RESULTS</u>		<u>REQUIREMENTS</u>
<b>Flame Resistance</b> (NFPA 705- Chapter 4)			
AFTER FLAME, SECONDS	0.0	0.0	
	0.0	0.0	
	0.0	0.0	
Average:	0.0	0.0	2.0 MAXIMUM
FLAME SPREAD, INCHES	3.5	3.7	
	3.2	3.2	
	3.1	3.4	
Average:	3.3	3.4	4.0 MAXIMUM

NO DRIPPING OR FLAMING OF RESIDUE WAS OBSERVED.  
THE SAMPLE TESTED ABOVE **MEETS** THE REQUIREMENTS AS OUTLINED  
IN 4.4 OF NFPA 705.

I certify that the above tests were performed under my supervision in accordance with the specification test requirements and that the reported test results are true, valid and applicable to the samples tested. I further certify that these samples are the only samples tested from the lot of components identified above.

Signed



Edward L. Magill, Jr.  
President

This report is for the exclusive use of the client to whom it is addressed and its communication to any others or use of the name Magill Laboratories must receive our prior written approval. This report is applicable only to the sample or samples tested.